

TEST REPORT

Number : SHAT04358592

Applicant : MAE PACIFIC CO. HK LTD  
SUITE 505, 55 DE LOUVAIN WEST  
MONTREAL, QUEBEC CANADA  
Attn : DANIEL SMITH

Date : Apr 23, 2016

## Sample Description As Declared :

No. Of Sample : One  
Fibre Content : 50% Polyester 45% Maetrx *RedHeat* 5% Spandex :  
Material Jersey Knitted Fabric  
Finishing : -  
End Uses : Garment  
Colour : Claret Stripe  
Style No. : MAE162888  
Order No./PO No. : -  
Buyer's Name : -  
Manufacturer's Name : -  
Ref. : -

Applicant's Provided Care Instruction/Label: -

Date Received/Date Test Started : Apr 21, 2016

Prepared And Checked By:  
For Intertek Testing Services Ltd., Shanghai



Jennifer Ren  
Assistant General Manager of Textile Division